

We are IntechOpen, the world's leading publisher of Open Access books Built by scientists, for scientists

6,500

Open access books available

176,000

International authors and editors

190M

Downloads

Our authors are among the

154

Countries delivered to

TOP 1%

most cited scientists

12.2%

Contributors from top 500 universities



WEB OF SCIENCE™

Selection of our books indexed in the Book Citation Index
in Web of Science™ Core Collection (BKCI)

Interested in publishing with us?
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected.
For more information visit www.intechopen.com



Chapter

Patient Blood Management in Cesarean Section

*Pablo Santillán Roldan, Andrés Cepeda Mora,
Pablo Armas Cruz, Andres Sarmiento Benavides,
María Victoria Iturralde Arcos, Juan Carlos Jacome Sayay,
Elisa Aucapiña Chocho and María Isabel Jara Jimbo*

Abstract

Worldwide, every minute a woman dies due to complications during pregnancy, obstetric hemorrhage being the leading cause. However, most of these deaths are preventable with prompt recognition and management. The main objective of its management in the initial phase of resuscitation is to aggressively optimize macro and microhemodynamic parameters by ensuring effective resuscitation. Patient blood management (PBM) consists in the timely application of evidence-based medical and surgical procedures aimed at maintaining hemoglobin concentration, optimizing hemostasis and minimizing blood loss to improve patient outcome, all of these based in three pillars: endogenous erythropoiesis, platelet and coagulation factors function and physiological reserve of anemia. PBM consider various strategies to reach the main goal, including transfusional, non-transfusional and surgical measures. At preoperative period the prevention and treatment of anemia is the corner stone of the PBM guideline. Once at the operating room the fluid management, uterotonic and pro-coagulant drugs, fibrinogen and blood products transfusion play a key role and surgical techniques have to be done if the patient life is threatened. Manage postpartum anemia by appropriate iron administration. Optimize the patient's physiological response to anemia, treat infections and maximize oxygen delivery to minimize transfusions if they are not strictly necessary.

Keywords: obstetric hemorrhages, massive transfusion, pregnancy Anemia, fibrinogen, blood management

1. Introduction

Worldwide, every minute, a woman dies due to complications during pregnancy, obstetric hemorrhage being the leading cause; however, most of these deaths are preventable. Hypovolemic shock is the main consequence of obstetric hemorrhage. Obstetric hemorrhage is one of the five leading causes of maternal mortality in both high-resource countries and resource-limited countries, although the absolute risk of death from obstetric hemorrhage is much lower in the former [1–3].

Prompt recognition, availability of appropriate resources, and adequate responses are critical to preventing mortality and severe maternal morbidity [1–3].

Normally, hemostasis occurs with the separation of the placenta, and control of uterine bleeding is done through a combination of two mechanisms: [4].

- Mechanical hemostasis, whereby contraction of the myometrium compresses the blood vessels supplying the placental bed, resulting in a severe reduction in blood flow [4].
- Local thrombosis, by the presence or release of local decidual hemostatic factors (tissue factor and plasminogen activator inhibitor type 1) and systemic coagulation factors (platelets, circulating coagulation factors), leading to thrombosis of damaged blood vessels supplying the placental bed, resulting in severe reduction of blood flow [4].

Once obstetric bleeding occurs, the goals of treatment are to aggressively optimize macro and microhemodynamic parameters by ensuring effective resuscitation and timely replacement of blood products in addition to subsequent surgical management.

Patient blood management (PBM) consists of the timely application of evidence-based medical and surgical procedures aimed at maintaining hemoglobin concentration, optimizing hemostasis, and minimizing blood loss to improve patient outcome, all of these based on three pillars: endogenous erythropoiesis, platelet & coagulation factor functions, and physiological reserve of anemia, guided by the obstetric hemorrhage scenario. The multidisciplinary approach plays a key role even from preoperative to postoperative period, improving outcomes and reducing morbidity in this population and hospitalization length and costs.

PBM considers various strategies to reach the main goal, including transfusional, non-transfusional, and surgical measures. In the preoperative period, the prevention and prompt treatment of anemia is one of the cornerstones of the PBM guideline; despite all the physiological changes during pregnancy, every single pregnant woman has an increased risk for a major bleeding due to several risk factors specific to pregnancy and each patient. Once at the operating room, leading causes for postpartum hemorrhage are widely described, so it is important that both the gynecologist and the anesthesiologist be prepared to solve the emergency, the fluid management, uterotonic and pro-coagulant drugs, fibrinogen, and, finally, blood product transfusion with all the concerns about it. Surgical techniques like B-lynch, Hayman technique, or others more advance like postpartum hysterectomy have to be used if the patient's life is threatened [5].

Manage postpartum anemia by appropriate iron administration. Optimize the patient's physiological response to anemia, treat infections, and maximize oxygen delivery to minimize transfusions if they are not strictly necessary.

2. First Pillar: enlargement of red blood cell mass

During pregnancy, physiological changes take place and prepare the woman in several ways, especially for the delivery moment and prevention of blood loss at this time. One of them is the hematological system, where maternal plasma volume expansion reaches a net increase of approximately 50% by 34 weeks' gestation. Red

blood cells rise to 30% above the pre-pregnancy level at term due to an increased concentration of erythropoietin and the erythropoietic effect of progesterone, prolactin, and placental lactogen [5, 6].

The difference in the increase in blood elements results in hemodilution, which is known as physiologic anemia of pregnancy. Despite the hemodilution, the rheological changes ensure enough oxygen delivery, better placental perfusion, less risk for thrombosis, despite the bleeding that occurs with childbirth, the objectives being to improve the main outcome of the first pillar [5, 6].

At the same time, there is a substantial increase of the coagulation factors I, VII, VIII, IX, X, and XII and von Willebrand factor. Furthermore, there is a decrease of Factor XI and XIII and a physiologic decrease of protein S, while F II and V do not change, resulting in an accelerated but compensated intravascular coagulation state [6].

The main objective of patient blood management strategies in pregnancy is to prevent postpartum hemorrhage (PPH) and decrease morbi-mortality associated with blood products transfusion. Thus, the first step is to recognize risk factors, so women with previous PPH in the last pregnancy, pre-existing anemia, prior cesarean section, multiple gestations, uterine fibroma, preeclampsia, obesity, chorioamnionitis, and fetal macrosomia are at increased risk for PPH [7, 8].

However, almost 61% of women with PPH do not have a risk factor, excluding maternal age and cesarean section. Therefore, we have to consider that all pregnant women have a considerable risk for PPH [7, 8].

From all of the possible risk factors, anemia and iron deficiency are susceptible to modification, and this is where the first pillar of the PBM could be specifically implemented. Pregnant women are the only patients in whom we can detect iron deficiency and anemia long before a potential blood loss at delivery [5].

Anemia affects approximately 40% of pregnant women worldwide with iron deficiency as main cause. Anemia has been associated with several complications like the need for increased health care requirements, intensive care for both the mother and neonate, higher rates of preeclampsia, higher rates of induction of labor, cesarean delivery, blood transfusion and higher rates of infectious disease for both mother and newborn, all of these anemia severity – dependent, increasing maternal and perinatal morbidity and mortality [7, 9, 10].

Anemia treatment has the potential to improve outcomes for affected women and their fetuses and neonates and minimize the illness burden and cost due to this common disease [9].

Once the diagnosis of anemia is done, we have to evaluate the cause of the disease, starting with iron metabolism analysis because it is responsible for 60% of anemia cases. In pregnancy, iron requirement increases considerably, and mother's stores cannot fulfill this need most of the time. Therefore, all guidelines of obstetric care recommend a complete hematological investigation when a low hemoglobin value is detected including transferrin level, iron saturation and supplementation with iron or B12 if needed [5, 10].

Iron metabolism evaluation must be done with ferritin screening (30 – 100 ng/ml as normal cutoff) where values below 30 ng/ml mean clear iron deficiency, even with normal hemoglobin, as it is the best and most practical marker for iron store evaluation. Nevertheless, serum ferritin is also an acute-phase protein, so this value increases during infectious or inflammatory episodes. It is recommended to measure the C – reactive Protein (CRP) levels with normal ferritin in case of low Hb in inflammatory situations [5, 10, 11].

Other markers we can evaluate for iron deficiency are red cell distribution width (RDW) and mean corpuscular hemoglobin (MCH). Transferrin saturation rate is a

marker that shows us the percentage of iron binding sites that are occupied. The normal values are between 20 and 50%, where levels below 20% mean iron deficiency [5, 10].

WHO recommends routine iron supplementation for every pregnant woman, especially in low-income countries, to prevent iron deficiency without anemia and iron deficiency with anemia with 30 – 60 mg/day of oral iron. In cases of mild or moderate anemia, it is advised to have an iron substitution of 160 – 200 mg/day. Iron supplementation usually has gastrointestinal side effects; when it is administered during the first trimester, it can worsen nausea or gestational emesis, gastric pain, or constipation. Intravenous iron is indicated when there is intolerance to oral iron preparations or when Hb does not increase appropriately (less than 1 g/dl within 14 days) or when there is severe anemia during the third trimester or progressive anemia or if a rapid treatment is needed [5, 10, 11].

The optimal duration of iron deficiency treatment is 6–8 weeks with periodical Hb and serum ferritin screening every 4 weeks [10, 11].

3. Second Pillar: Minimization of bleeding and targeted transfusion therapy

After optimizing the volume of bleeding, the second pillar of management consists of minimizing blood loss, for which it is necessary to identify the forecast of surgical bleeding; adequate management of antiplatelet agents and anticoagulants; optimal anesthetic techniques to minimize bleeding; monitoring of the bleeding and coagulopathy; and devising an anesthetic plan.

According to the Spanish Scientific Society of Anesthesiology, Resuscitation and Pain Treatment, in order to achieve an efficient anesthetic plan, the anesthesiologist is required to use a multimodal approach within their perioperative management, including the following:

- Hypotensive resuscitation
- Use of antifibrinolytics
- Proper use of hemostatic agents

Hemostatic management of intraoperative bleeding requires careful control of coagulation.

4. Hypotensive resuscitation

Its fundamental objective is based on lowering blood pressure until definitive hemostasis and adequate tissue perfusion are achieved [12].

Their approach narrows to using small volumes of crystalloids as they are less likely to create dilutional coagulopathy, and lower blood pressure is less likely to break up or fragment the already formed clot; however, when large volumes of fluid are administered, this can initiate dilution of coagulation factors, resulting in impaired coagulation and coagulopathy [12].

A cohort study showed that lower fluid administration showed fewer signs of shock and less blood product administration, as fibrinogen, hemoglobin, hematocrit,

and platelet concentrations decreased during increased fluid administration, whereas PT and aPTT were more prolonged [13].

Therefore, the most recent studies have reported that resuscitation with >4 L of fluids is associated with subsequent bleeding and more adverse maternal outcomes [14]. Hypoperfusion can be tolerated for short periods of time and may decrease the volume of overall hemorrhage [12].

During hemorrhagic shock, the endothelial glycocalyx is thinned, and administration of crystalloids exacerbates this state, leading to more fluid extravasation and general volume depletion, leading to worsening bleeding [12].

5. Drugs used for intraoperative bleeding administration

Use of synthetic antifibrinolytic agents, such as epsilon-aminocaproic acid (EACA) or tranexamic acid, reduces blood loss and blood transfusion during cardiac procedures and is indicated for blood conservation (Class I, Level A) [15]. The main function of these components is to limit clot formation and ensure adequate blood flow, establishing a dynamic balance with the coagulation system [16].

6. Tranexamic acid

Initially, its use was limited to the treatment of obstetric hemorrhages and hemophilic patients. Subsequently, it was progressively extended to cardiac surgery and the rest of its current indications [16].

Aminocaproic acid are lysine analogs that reversibly inhibit fibrinolysis by binding to lysine binding sites on plasminogen, limiting plasmin activation, which cleaves fibrin strands [17].

A Cochrane review of the effectiveness and safety of tranexamic acid (TXA), which identified 51 studies of antifibrinolytics, found that TXA produced an RR of RBC transfusion of 0.61 (95 percent ci 0.53 to 0.70) and concluded that “lysine analogues are effective in reducing blood loss during and after surgery, and appear to be free of serious adverse effects” [17].

Dosage and dosing schedules vary depending on the clinical setting, but a 1 g dose is sufficient for most adults, with no evidence to support the use of high doses [16]. CRASH-2 (Clinical Randomization Trial of an Antifibrinolytic in significant bleeding) showed that early administration of 1 g of tranexamic acid (within 3 hours of traumatic injury) followed by a 1 g infusion over 8 hours significantly reduced the risk of death from bleeding and all-cause mortality in traumatic bleeding [17].

In cardiac interventions, the dose range was 2.5 mg/kg to 100 mg/kg, and for the maintenance dose, it was 0.25 mg/kg/h to 4.0 mg/kg/h, over 1 to 12 hours. These variations were also observed in non-cardiac surgery [18].

A meta-analysis showed that TXA significantly reduced blood loss compared with placebo; of the studies that reported the number of transfusions, administration of tranexamic acid was reported to reduce an average of 1.12 units compared with placebo and was not associated with an increase in morbidity or mortality [18].

Based on the CRASH 2 trial, CRASH 3 trial and WOMAN trial results TXA is the first choice for antifibrinolytic therapy in any hemorrhagic scenario due its effectiveness and cost/benefits evaluation [18].

The 2017 WHO recommendation on tranexamic acid for the treatment of obstetric hemorrhage states that tranexamic acid should be recognized as a life-saving intervention and readily available for the management of PPH in settings where emergency obstetric care is provided, regardless of the level of medical care system resources [19].

A meta-analysis of two trials showed that immediate treatment improved survival by >70%, and thereafter, the survival benefit decreased by 10% for each 15 min delay in treatment until 3 h, after which there was no benefit [20].

In an effort to administer TXA as early as possible, in a pre-hospital setting, its use is now supported by UK ambulance services, current research is evaluating alternative dosages and formulations, including intramuscular TXA, which appears more feasible for timely administration in emergencies [20].

7. Other hemostatic agents

7.1 Prothrombin complex concentrate

PCCs or prothrombin complex concentrates are plasma-derived compounds containing highly purified vitamin K-dependent coagulation factors (II, VII, IX, and X) with hemostatic activity [21].

Originally, the main indication for PCC was the reversal of the effect of vitamin K antagonists; however, they are now also used to treat congenital or acquired conditions such as factor II or factor X deficiencies and are useful in the treatment of massive traumatic bleeding [22].

Systematic reviews have identified little scientific evidence on the use of PCC in adult patients with major bleeding; although the use of PCC is safe and recommended for urgent cases of reversal of the effect of vitamin K antagonists, there is currently limited evidence to support its use in the management of major bleeding unrelated to vitamin K antagonists [20].

In addition to a Cochrane review published on PCC for patients with vitamin K antagonists undergoing emergency surgery, PCCs appear to have a very safe profile with a minimal thromboembolic risk in these cases. One report has described the beneficial use of PCC in PPH in one patient with a non-hereditary coagulation deficiency [19].

In a retrospective study of 14 obstetric cases with disseminated intravascular coagulation (DIC), the use of PCCs failed to alter the outcome, which is why the use of PCCs cannot be considered a part of standard clinical practice for obstetric hemorrhage [20].

Efficacy in INR correction is also an advantage of prothrombin complex concentrates over fresh frozen plasma [21]. A retrospective study compared both treatments in patients with intracranial hemorrhage associated with anticoagulation and demonstrated that subjects treated with prothrombin complex concentrates had an average decrease in INR from 2.83 to 1.22 in 4.8 hours vs. a decrease from 2.97 to 1.74 in 7.3 hours in those who received fresh frozen plasma, that is, 4 to 5 times longer and less effective, with a statistically significant difference ($p \leq 0.001$) [21].

A single 40 mL (1000 IU) dose of PCC is functionally equivalent to the adult FFP dose of 10 to 15 mL/kg, or four to five plasma quantity units or 1000 mL volume, all classes of PCC include factors II, IX, and X, whereas the four-factor PCC also contains clinically relevant factor VII.

Some authors suggest a dose of 25–30 IU/kg, supported by the results of an open clinical study, without random distribution, carried out in patients with high INR (between 8.9 and 18 and greater than 20) [21].

In Canada, the approved PCC indications include rapid reversal of vitamin K deficiency in patients with severe bleeding or need for emergency surgery within 6 hours, but it is not recommended for surgery that may get delayed 6 to 12 hours, since in PCC anticoagulant reversal, its effect is temporary due to the short half-life of factor VII factor, which falls after 6 hours [23].

Consequently, intravenous administration with 10 mg of vitamin K with PCC is recommended to activate existing coagulation factors and maintain the reversal effect, as vitamin K1 reaches clinical effect within 6 hours by which PCC effects begin to weaken [23].

The administration of higher doses of prothrombin complex concentrates has been described in relation to the degree of INR prolongation.

It is not recommended to pass a maximum dose of PCC of 3000 IU (120 mL).

7.2 Fibrinogen concentrate

Fibrinogen, also called Factor I, is a blood plasma protein produced by the liver that plays a key role in hemostasis. It is the coagulation factor with the highest plasma concentration, between 150 and 400 mg/dl [24].

In its mechanism of action we have, it acts in both primary and secondary hemostasis; its soluble form serves to bind to activated platelets, forming bridges between them after binding to the glycoprotein IIb-IIIa receptor on its surface, contributing to the platelet aggregation and platelet plug formation during primary hemostasis; subsequently, fibrinogen is converted to fibrin monomers, which are polymerized, with the help of factor XIIIa, to an insoluble form (fibrin) that stabilizes the platelet plug and provides a firm mesh for clot propagation during secondary hemostasis [24].

Hypofibrinogenemia as a result of blood loss, factor consumption, or hemodilu-

Starting INR	Minimum dose (IU/kg)	Maximum dose (IU/kg)
2.0–2.5	22.5	32.5
2.5–3.0	32.5	40
3.0–3.5	40	47.5
> 3.5		47.5

tion is associated with poor patient outcomes and increased mortality in trauma patients [25]. The fibrinogen concentration upon arrival at the hospital may vary depending on the individual, patient factors; for example, low fibrinogen levels have been associated with young age, male gender, long time since injury, low base excess, and high injury severity score [25].

There are several techniques available to determine the fibrinogen concentration; the Clauss technique is recommended for diagnostic purposes or when decisions regarding the clinical management of patients with hemorrhage must be made [18]. The determination of FIBTEM with ROTEM or Functional Fibrinogen in TEG allows rapid detection of changes in fibrinogen levels in trauma patients. In this regard, it has been confirmed that the determination of fibrinogen using the FIBTEM test in ROTEM® is closely related to the values obtained with the Clauss method [18].

Fresh frozen plasma or FFP, cryoprecipitate, and human fibrinogen concentrate are available options for fibrinogen replacement. They contain approximately 2.5, 15, and 20 g/L of fibrinogen, respectively. Both FFP and cryoprecipitate require thawing and crossmatching prior to infusion, with known potential transfusion-related complications and risks. Cryoprecipitate is still not available in many European countries [22].

FIBTEM amplitude at 10 min from onset of clot formation (FIBTEMA10) correlates with fibrinogen concentration and thus allows early identification of fibrinogen deficiency. FIBTEMA10 < 7 mm has been suggested as a trigger for fibrinogen replacement with the aim of raising FIBTEMA10 to at least 10 mm during ongoing bleeding [18].

In maternity patients, fibrinogen levels rise to an average of 5–6 g/L at term (compared to nonpregnant levels of 2.0–4.5 g/L). Low fibrinogen levels are an independent risk factor for the development of severe PPH, with a study that showed levels below 2 g/L with a 100% positive predictive value for the development of severe PPH [14].

In Australia, the most common way to increase plasma fibrinogen levels is to transfuse cryoprecipitate. This plasma-derived blood product contains high levels of fibrinogen, factor VIII, von Willebrand factor, factor XIII, and fibronectin. To provide a 3 to 4 g dose of fibrinogen, about 8 to 10 bags (typically 30 to 40 mL), which require thawing [14].

Fibrinogen concentrate is available as a lyophilized powder in 1- or 2-gram vials, and the protein is reconstituted with 50 or 100 mL, respectively, of sterile water. The final concentration, therefore, is 2 g/100 mL. It can be kept at room temperature, with a durability of 5 years [24].

Pharmacokinetic studies in patients with congenital afibrinogenemia show that substitution of 1 mg/kg of fibrinogen increases the plasma concentration by around 1.38–1.5 mg/dL, with a volume of distribution of 90–100 mL/kg [24]. The infusion rate should not exceed 5 mL/min (1 g/10 min), although cases have been described with a much higher transfusion rate without thrombus formation being observed in the vessel [24].

Fibrinogen concentrate prevents adverse effects associated with allogeneic blood products, including transfusion-related acute lung injury and incompatibility [20].

The administration of CCP together with factor XIII and fibrinogen (guided by the results of TEM) more effectively reversed the associated coagulopathy and the need for massive transfusion than conventional plasma therapy, without observable differences in the development of multi-organ failure, in hospital stay or mortality [14].

7.3 Clot stability and FXIII (Fibrin Stabilizer)

FXIII is known to be an essential contributor to clot strength through its ability to cross-link and stabilize fibrin; however, most bleeding management guidelines currently do not include measurement and subsequent supplementation of FXIII [25].

Clot instability due to FXIII deficiency has been identified in some cases by ROTEM; in the neurosurgical setting, a postoperative FXIII level < 60% was found to be an independent risk factor for postoperative ICH [14].

In cases of bleeding and low FXIII activity (e.g., <30%), the administration of FXIII concentrate (30 IU/kg) is suggested, [25] although other studies recommend its use at a dose of 20 IU/kg of ideal weight, either by cryoprecipitates or plasma [26].

7.4 Activated recombinant human factor VII (rhFVIIa)

Recombinant human factor VIIa (rhFVIIa) is a tissue factor, activated prohemostatic agent, the efficacy of rhFVIIa has been demonstrated in nonrandomized studies

in severe postpartum hemorrhage. The risk of thromboembolic complications has not been systematically investigated; it requires correction of hypothermia, acidosis, fibrinogen levels, and anemia; therefore, if bleeding could not be controlled by other measures, rhFVIIa could reduce the need for second-line therapies [13].

In a prospective cohort study with 22 patients with severe PPH, rhFVIIa contributed to PPH control, and hysterectomy was avoided, and in life-threatening PPH, rFVIIa administration could be used; however, this should not replace or postpone vital interventions, but it should be noted that patients should be monitored for thromboembolism, especially if rhFVIIa is administered in combination with tranexamic acid [13].

8. Administration of blood products

8.1 Packed red blood cells

There is a lack of evidence to support the benefit of blood transfusions, specifically in the case of hemodynamically stable patients undergoing elective surgery. Furthermore, it is an independent risk factor for adverse effects [18].

It is recommended to base its administration on clinical (blood pressure, heart rate) and biological (lactate, base excess) parameters, with a hemoglobin target of 8 g/dl, considering figures >9 g/dl for risk patients (heart disease). ischemic, cardiac surgery, etc.) considering the transfusion of red blood cells in most patients only when the Hb concentration is less than 7 g/ dL [26].

The Transfusion Requirements in Septic Shock (TRISS) trial showed that severely ill patients with septic shock could safely benefit from an Hb threshold of 7 g/dL [13]. Furthermore, an RCT of upper gastrointestinal bleeding in 921 patients, of whom a third were admitted with signs of hypovolemic shock (systolic BP <100 mmHg), demonstrated that an Hb threshold of 7 g/dl was safe and increased survival at 45 days when applied from the earliest phase [19].

The indication for blood transfusion should be more restrictive without fixed criteria for red blood cell transfusions; Hb below 6 g/dl generally requires a transfusion of 1 RGC, while this is rarely the case in a hemodynamically stable situation with an Hb of 8 g/dL or higher. Between 6 and 8 g/ dL, the indication for transfusion should be more restrictive, depending on the clinical situation and the patient's symptoms, since the best recommendation is to avoid the transfusion of packed red blood cells [13].

8.2 Fresh frozen plasma

Fresh frozen plasma (FFP) has limited clotting capacity and is inferior to fibrinogen concentrate for the treatment of hypofibrinogenemia. As a colloidal infusion, FFP is given for volume resuscitation in situations with severe hypovolemia and concomitant coagulopathy [13].

We suggest transfusing a standard dose of plasma (15–20 mL/kg) in ongoing severe PPH guided by abnormal coagulation tests (e.g., prolonged TEG time) [19].

From an empirical point of view, the administration of fresh plasma should be started after the loss of 1–1.5 blood volumes. During massive hemorrhage, early administration of fresh plasma is recommended to prevent or treat coagulopathy, taking into account that thawing of FFP requires a long time, and therefore, timely organization of FFP is recommended [26].

The use of large volumes of fresh plasma can lead to transfusion-associated circulatory overload (TACO), probably the most common complication today, while others, such as acute respiratory distress syndrome (ARDS), lung injury related to transfusion (TRALI), and hemolytic reactions, are exceptional. PFC should not be used prior to a procedure to correct mild to moderate elevated INR (less than 2.0) [26].

8.3 Platelet concentrate

Platelets play a key role in hemostasis and clot formation. Although very few trauma patients have low platelet counts on admission, it is very likely that platelet deficiency will develop over time depending on treatment [13]. The insufficient number of platelets is characterized by EXTEMCA10 < 40 mm (but normal FIBTEM amplitude) and low platelets (<50,000/L), which will indicate the need for administration of platelet concentrate [25].

Platelet transfusions have been considered a safe and potentially effective intervention in major bleeding; the results of the PATCH trial demonstrated that platelet transfusion increased the risk of death in patients receiving antiplatelet therapy (mainly aspirin) and presenting with acute spontaneous intracerebral hemorrhage (stroke), although methodological limitations have been described [20].

There are no solid data on the number of platelets necessary to guarantee primary hemostasis in different clinical situations, so its administration is also based on the severity of the bleeding and the particular circumstances that caused the massive bleeding. It is recommended to maintain a platelet count >50 × 10⁹/l in patients with active bleeding, and it is suggested to increase it to 75–100 × 10⁹/l in situations of uncontrolled massive bleeding or head trauma [26].

Long-term prophylactic platelet transfusions should be avoided due to the risk of complications (including alloimmunization and platelet refractoriness) [18].

8.4 Improvement of platelet function: desmopressin

Desmopressin, 1-desamino-8-D-arginine vasopressin (DDAVP) is a synthetic analog of the antidiuretic pituitary hormone arginine vasopressin. In vivo, it causes an increase in factor VIII levels and stimulates the release of von Willebrand factor from endothelial cells, which promotes platelet adhesion to wound sites. DDAVP can be used to correct the anti-hemostatic effect of aspirin and clopidogrel and can also be applied as part of the treatment for platelet dysfunction or von Willebrand's disease and also as an alternative use for enhancement of platelet increase [22].

8.5 Cryoprecipitates

Cryoprecipitate is a high molecular weight protein concentrate containing coagulation factors VIII and XIII and von Willebrand, together with fibronectin and platelet microparticles. It is obtained in blood banks from a PFC unit by thawing it at low temperature (1–6°C). The precipitated proteins are separated by centrifugation, and the supernatant is removed, leaving the insoluble precipitate, which is later resuspended in 5–20 ml of plasma that is then frozen again and stored at –18°C. Each unit of cryoprecipitate is generally collected in bags (*pool*) of five units [24].

Mortality and the number of RGC units transfused in 24 h are higher in patients who receive cryoprecipitate transfusions compared to those who do not. Mortality at

30 days was higher in patients who received cryoprecipitate transfusions compared with those who did not [12].

The number of cryoprecipitates transfused was higher in those who received cryoprecipitate transfusions compared to those who did not receive cryoprecipitate. No evidence was found for the critical impact parameters [18].

Consider transfusing cryoprecipitates in patients without major bleeding who have the following:

- clinically significant bleeding
- Fibrinogen levels below 2 g/l

9. Third Pillar: optimizing postoperative/postpartum treatment of anemia

Apart from the identification and appropriate action in each phase of obstetric hemorrhage, another fundamental pillar in the management of severe primary obstetric hemorrhage is the assessment with laboratory tests that include: blood bio-metrics, fibrinogen, coagulation studies, and lactate and base deficit (arterial blood gases) as they are tools to evaluate systemic tissue perfusion and are called “**optimal laboratory**,” since hemoglobin and hematocrit do not accurately reflect the amount of blood lost acutely [27].

Within coagulation studies should be requested fibrinogen concentration, pro-thrombin time, and activated partial thromboplastin time; this coagulation panel should be repeated every 30 to 60 minutes to observe trends until bleeding is controlled; coagulation studies are usually normal in the early stages of bleeding, but they can be abnormal when comorbidities exist, such as placental abruption, liver disease, stillbirth, sepsis, or amniotic fluid embolism. Eventually, significant bleeding without replacement of clotting factors will result in clotting abnormalities [27].

Fibrinogen is a cable point in the assessment of hemostasis since it falls to critically low levels before other clotting factors during a hemorrhage, so the level of fibrinogen is the most sensitive indicator of a significant loss of blood in progress, since its fall is related to the loss of fibrinogen through bleeding, increased fibrinolytic activity, and hemodilution secondary to fluids administered to maintain blood pressure during initial resuscitation, so it can be used to guide the aggressiveness of treatment [28, 29]. The normal level of fibrinogen in a full-term pregnancy is 350 to 650 mg/dl, which is almost twice that of a non-pregnant woman (200 to 400 mg/dl); a low level of fibrinogen (less than 200 mg/dL) is a predictor of major bleeding that is associated with the need for transfusion of multiple units of blood and blood products, the need for surgical treatment of bleeding, and increased maternal morbidity and mortality [30, 31].

Another pillar of the assessment is viscoelastic tests such as thromboelastography (TEG) and rotational thromboelastometry (ROTEM), which are very useful when available, as they are useful to guide the administration therapy of plasma and other coagulation products. These tests provide a global assessment of complete hemostasis (time to clot development, clot stabilization/resistance, and clot dissolution) and can be performed at the bedside, so results are available within minutes. The results are useful for choosing only the transfusion-specific blood components that a patient requires and evaluating the efficacy of the interventions performed [32, 33]. The use of viscoelastic testing has led to fibrinogen replacement much earlier than with standard coagulation tests, and this early and aggressive fibrinogen replacement is thought to prevent severe coagulopathy and reduce maternal morbidity and mortality [33].

Once the initial treatment was established, bleeding control was achieved, and optimal laboratory tests were run; the objectives in the patient after obstetric hemorrhage are: [26].

- Hemoglobin > 7.5 g/dL
- Platelets > 50,000/mm³
- Fibrinogen > 200 mg/dL
- Prothrombin time less than 1.5 times the control value
- Activated partial thromboplastin time less than 1.5 times the control value

The first objective is to obtain a hemoglobin of 7.5 g/dl; to make the corrections, we must remember that most guides recommend continuing to transfuse patients with hemoglobin values lower than 7.5 to 8 g/dl; however, our recommendation is to maintain a hemoglobin level of at least 8 g/dl after transfusion, since values below this level may be associated with hemostasis altered by lower platelet adhesion and high blood velocity, as well as an increased likelihood of myocardial ischemia; however, a common practice is to maintain blood transfusion in any patient with hemoglobin less than 7 g/dl, regardless of whether it is symptomatic or not, and to transfuse symptomatic patients with a hemoglobin value < 8 g/dL [33].

Iron supplements are also recommended because the amount of iron lost is not completely replaced with transfused blood. Oral supplements are an option, and single-dose parenteral iron therapy is another option. The advantages of parenteral iron are that hemoglobin levels increase faster, anemia symptoms improve earlier, and less gastric discomfort occurs compared to oral therapy. However, most women with mild to moderate anemia resolve anemia quickly enough with oral iron, and this measure is inexpensive and convenient [33].

Erythropoietin may increase the rate of recovery to normal hemoglobin levels; however, it does not have an immediate effect and has not been shown to reduce transfusion requirements after bleeding, is also no more effective than iron therapy in this setting, and is expensive, so its use is not advised. However, for the few women with severe anemia who do not respond to iron therapy due to dull erythropoiesis due to infection and/or inflammation, some hematologists consider recombinant human erythropoietin to be an alternative to transfusion.

Regarding the second objective, there are no universally accepted guidelines for the replacement of blood components in patients with obstetric bleeding; recommendations are usually based on expert opinion, as there is no strong evidence from randomized trials, and these opinions are often extrapolated from data from studies in trauma patients, that is, a 1:1:1 replacement; in this case, our suggestion is to administer a packet of platelet apheresis only if the platelet count is less than 50,000/mm³ [34, 35].

To achieve the objectives of hemostasis and prevention of coagulopathy, it is recommended that you try to raise the level of fibrinogen to a value > 300 mg/dl in those situations in which there is active bleeding and in which resuscitation is still being performed, given the highest level of normal basal fibrinogen in pregnancy; however, if we face a controlled bleeding, a fibrinogen value greater than 200 mg/dl will be the objective; the correction of fibrinogen deficiency can be done by using

fresh frozen plasma, cryoprecipitate, and fibrinogen concentrates. It is important to emphasize that critically low levels of fibrinogen cannot return to normal using only fresh frozen plasma, without the use of cryoprecipitate or fibrinogen concentrates, since their irrational use only increases the risk of fluid overload and transfusion complications because they only contain a small concentration of fibrinogen in a large volume [35].

Cryoprecipitate is an option for correcting fibrinogen deficiency, but it also contains other clotting factors (VIII, XIII, von Willebrand). The dose depends on the measured and target fibrinogen levels. A reasonable approach is 30 units for fibrinogen <50, 20 units for fibrinogen <100, and 10 units for fibrinogen from 100 to 200. The advantages of cryoprecipitate are that large amounts of fibrinogen can be administered in a low-volume and that it is a low-cost product, and its disadvantages are that it takes time to thaw and prepare for transfusion and that it carries a risk of transmissible infections, since it is a pooled blood product that has not undergone any pathogen inactivation procedure [29, 30].

Another option for correction is fibrinogen concentrate containing approximately 1000 mg of fibrinogen. Usually given alone, it can be used in combination with cryoprecipitate; it is especially useful when fibrinogen levels are critically low (i.e., <100 mg/dl) [36].

Three-factor (II, IX, X) and four-factor (II, VII, IX, X) prothrombin complex concentrates (II, IX, X) are available and have been suggested as an alternative to fresh frozen plasma. The perceived advantages are a reduced risk of volume overload, without the need for thawing or blood typing, and a reduced risk of transfusion-related acute lung injury and allergic reactions. The disadvantages include a very high cost and an increased risk of thrombosis [37].

Recombinant human activated factor VII has been successfully used to control intractable bleeding associated with uterine atony, placenta accreta, or uterine rupture; although this therapy appears to show promise for patients with bleeding refractory to standard therapy, medication is very expensive, and some studies have reported failure in 50% of patients and a possible increase in thrombotic events. Doses range from 16.7 to 120 mcg/kg in a single bolus injection for a few minutes, and repeat the dose every two hours until hemostasis is achieved, usually controlling bleeding within 10 to 40 minutes of the first dose [38].

We additionally recommend:

Maintain oxygenation: Oxygen saturation should be maintained at >95% by administering oxygen (10 to 15 l/minute) through a face mask; if the objective is not achieved, the need for tracheal intubation and mechanical ventilation should be assessed [26, 39].

Avoid hypothermia and **acidosis:** Blood fluids and components must be normothermic to avoid hypothermia, which has been linked to coagulopathy in traumatized patients.

Warming devices (blankets, devices to heat all intravenous fluids, insulating water mattresses, and/or upper and lower body forced-air heating devices) should be used to maintain normothermia (temperature $\geq 35.5^{\circ}\text{C}$), since hypothermia results in sympathetic stimulation with increased myocardial oxygen consumption, particularly if chills occur, which can lead to myocardial ischemia. Other adverse consequences of hypothermia include sepsis, coagulopathy, decreased platelet function, and increased mortality [40].

The combination of hypothermia and acidosis increases the risk of clinically significant bleeding despite adequate replacement of blood, plasma, and platelets [26, 40].

In addition, in any mass transfusion situation in which multiple units of blood are rapidly transfused, calcium and potassium should be monitored, with timely treatment of abnormalities. The most common electrolyte abnormalities are low levels of ionized calcium and hyperkalemia. Both disorders, if severe, can lead to cardiac arrest or significantly depressed heart function that prevents optimal resuscitation.

Ionized calcium: Ionized calcium should be measured at baseline and then every 15 to 30 minutes during a massive transfusion and then every hour for the next few hours after transfusions have stopped due to possible hypercalcemia and rebound hypokalemia.

An ionized calcium level < 1 mmol/L (normal 1.1 to 1.3 mmol/L) disrupts clotting and puts the patient at risk of cardiac arrest. Emergency replacement can be achieved by infusion of 1 gram of calcium chloride over two to five minutes through a central line; alternatively, 1 to 2 grams of calcium gluconate can be empirically infused intravenously for two to three minutes for every four units of red blood cells transfused. Hypocalcemia has a linear relationship, a low concentration correlates with a lower concentration of fibrinogen, and a higher likelihood of developing severe acidosis and a lower platelet count.

Potassium: Hyperkalemia can result from rapid transfusion of multiple red blood cell units, especially if they are older units and if they were transfused at a high infusion rate. When an urgent reduction in K^+ is needed, a commonly used regimen for delivering insulin and glucose is 10 to 20 units of regular insulin in 500 mL of 10% dextrose, administered intravenously over 60 minutes.

10. Conclusions

Worldwide, every minute, a woman dies due to complications during pregnancy, obstetric hemorrhage being the leading cause; however, most of these deaths are preventable. Hypovolemic shock is the main consequence of obstetric hemorrhage [2, 3].

Patient blood management (PBM) consists of the timely application of evidence-based medical and surgical procedures aimed at maintaining hemoglobin concentration, optimizing hemostasis, and minimizing blood loss to improve patient outcome, considering various strategies to reach the main goal, including transfusional, non-transfusional, and surgical measures.

Despite of the hemodilution, the rheological changes ensure enough oxygen delivery, better placental perfusion, and less risk for thrombosis, despite the bleeding that occurs with childbirth, to improve these objectives being the main outcome of the first pillar [5, 6]. Anemia treatment has the potential to improve outcomes for affected women and their fetuses and neonates and minimize the illness burden and cost due to this common disease [9].

After optimizing the volume of bleeding, the second pillar of management consists of minimizing blood loss, for which its necessary to identify the forecast of surgical bleeding; adequate management of antiplatelet agents and anticoagulants; optimal anesthetic techniques to minimize bleeding; monitoring of the bleeding and coagulopathy; and devising an anesthetic plan.

Apart from the identification and appropriate action in each phase of obstetric hemorrhage, another fundamental pillar in the management of severe primary obstetric hemorrhage is the assessment with laboratory tests that include: blood

biometrics, fibrinogen, coagulation studies, and lactate and base deficit (arterial blood gases) as they are tools to evaluate systemic tissue perfusion and are called “optimal laboratory.”

The objectives in the patient after obstetric hemorrhage are: [26].

- Hemoglobin > 7.5 g/dL
- Platelets > 50,000/mm³
- Fibrinogen > 200 mg/dL
- Prothrombin time less than 1.5 times the control value.

Author details

Pablo Santillán Roldan¹, Andrés Cepeda Mora², Pablo Armas Cruz^{3*},
Andrés Sarmiento Benavides³, María Victoria Iturralde Arcos³,
Juan Carlos Jacome Sayay³, Elisa Aucapiña Chocho⁴ and María Isabel Jara Jimbo⁴

1 Obstetric Anesthesiologist at Clínica Atlas, Quito, Ecuador

2 Anesthesiologist and Medical Director of Clínica Atlas, Quito, Ecuador

3 Anesthesiologist at Clínica Atlas, Quito, Ecuador

4 UDLA, Quito, Ecuador

*Address all correspondence to: pablo.armas27@hotmail.com

IntechOpen

© 2023 The Author(s). Licensee IntechOpen. This chapter is distributed under the terms of the Creative Commons Attribution License (<http://creativecommons.org/licenses/by/3.0>), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited. 

References

- [1] Main EK, McCain CL, Morton CH, Holtby S, Lawton ES. Pregnancy-related mortality in California: causes, characteristics, and improvement opportunities. *Obstetrics and Gynecology*. 2015;**125**(4):938-947. Available from: <https://pubmed.ncbi.nlm.nih.gov/25751214/>
- [2] Shields LE, Wiesner S, Klein C, Pelletreau B, Hedriana HL. Use of maternal early warning trigger tool reduces maternal morbidity. *American Journal of Obstetrics and Gynecology*. 2016;**214**(4):527.e1-527.e6. Available from: <https://pubmed.ncbi.nlm.nih.gov/26924745/>
- [3] Anderson JM, Etches D. Prevention and management of postpartum haemorrhage. *BJOG*. 2022;**124**(5):e106-e1049. Available from: <https://onlinelibrary.wiley.com/doi/full/10.1111/1471-0528.14178>
- [4] WHO recommendations for the prevention and treatment of postpartum haemorrhage. [cited 2022 Dec 5]; Available from: www.who.int/maternal_child_adolescent
- [5] Chestnut D et al. *Chestnut's Obstetric Anesthesia Principles and Practice*. Sixth ed. Elsevier Health; 2019. p. 1324
- [6] Kramer MS, Berg C, Abenhaim H, Dahhou M, Rouleau J, Mehrabadi A, et al. Incidence, risk factors, and temporal trends in severe postpartum hemorrhage. *American Journal of Obstetrics and Gynecology*. 2013;**209**(5):449.e1-449.e7
- [7] Bateman BT, Berman MF, Riley LE, Leffert LR. The epidemiology of postpartum hemorrhage in a large, nationwide sample of deliveries. *Anesthesia Analgesia*. 2010;**110**(5):1368-1373. Available from: <https://pubmed.ncbi.nlm.nih.gov/20237047/>
- [8] Smith C, Teng F, Branch E, Chu S, Joseph KS. Maternal and perinatal morbidity and mortality associated with Anemia in pregnancy. *Obstetrics and Gynecology*. 2019;**134**(6):1234-1244
- [9] PROTOCOLO01_OPTIMIZACION_HB_CIR_PROGRAMADA
- [10] WHO recommendations on antenatal care for a positive pregnancy experience.
- [11] Carvajal JA, Ramos I, Kusanovic JP, Escobar MF. Damage-control resuscitation in obstetrics. *Journal of Maternal-Fetal and Neonatal Medicine*. 2022;**35**:785-798
- [12] Surbek D, Vial Y, Girard T, Breyman C, Bencaiova GA, Baud D, et al. Patient blood management (PBM) in pregnancy and childbirth: Literature review and expert opinion. *Archives of Gynecology and Obstetrics*. 2020;**301**:627-641
- [13] National Health and Medical Research Council, National Blood Authority (Australia). Patient blood management guidelines. *Obstetrics and maternity*. 2015;**5**:130
- [14] Tibi P, McClure RS, Huang J, Baker RA, Fitzgerald D, Mazer CD, et al. STS/SCA/AmSECT/SABM update to the clinical practice guidelines on patient blood management. *Annals of Thoracic Surgery*. 2021;**112**(3):981-1004
- [15] Hidalgo Martínez F, Cerdán Rodríguez G. Capítulo 13 - Administración de fármacos prohemostáticos: antifibrinolíticos. 2019.

- [16] Clevenger B, Mallett S, Klein AA, Richards T. Patient blood management to reduce surgical risk. *British Journal of Surgery*. 2015;**102**:1325-1337
- [17] Augusto PCÁ. MANEJO HEMÁTICO DEL PACIENTE. Mexico; 2020. Available from: <http://www.cenetec>
- [18] Muñoz M, Stensballe J, Ducloy-Bouthors AS, Bonnet MP, de Robertis E, Fornet I, et al. Patient blood management in obstetrics: Prevention and treatment of postpartum haemorrhage. A NATA consensus statement: A multidisciplinary consensus statement. *Blood Transfusion*. 2019;**17**(2):112-136
- [19] Stanworth SJ, Dowling K, Curry N, Doughty H, Hunt BJ, Fraser L, et al. Haematological management of major haemorrhage: A British Society for Haematology guideline. *British Journal of Haematology*. 2022;**198**(4):654-667
- [20] Moreno-Carrillo A, Pulido-Arenas J, Bejarano-Zuleta A, Moreno Carrillo A. Concentrados de complejo protrombinico en el servicio de urgencias. *Medicina Interna de México*. 2014;**30**:56-63. Available from: www.nietoeditores.com.mx
- [21] Ekelund K, Hanke G, Stensballe J, Wikkelsoe A, Albrechtsen CK, Afshari A. Hemostatic resuscitation in postpartum hemorrhage - a supplement to surgery. *Acta Obstetrica et Gynecologica Scandinavica*. 2015;**94**, 2015:680-692
- [22] Luo Y, Ma C, Yu Y. Application of fresh frozen plasma transfusion in the management of excessive warfarin-associated anticoagulation. *Blood Science*. 2022;**4**(2):57-64
- [23] Iglesias PP, Koller Bernhard T, María Gómez-Caro A. Capítulo 11 - Administración de componentes sanguíneos prohemostáticos: fibrinógeno y crioprecipitados. 2019
- [24] Hofer S, Schlimp CJ, Casu S, Grouzi E. Management of coagulopathy in bleeding patients. *Journal of Clinical Medicine*. 2022;**11**:1-17
- [25] Hidalgo Martínez F, Aldecoa Á-SC. Capítulo 14 - Hemorragia aguda grave y transfusión masiva. *Medicina transfusional perioperatoria*. 2019;**2019**
- [26] Roberto. "HEMORRAGIA POSTPARTO"
- [27] McDonnell NJ, Browning R. How to replace fibrinogen in postpartum haemorrhage situations? (Hint: Don't use FFP!). *International Journal of Obstetrics and Anesthesia*. 2022;**33**:4-7. Available from: <https://pubmed.ncbi.nlm.nih.gov/29017741/>
- [28] Charbit B, Mandelbrot L, Samain E, Baron G, Haddaoui B, Keita H, et al. The decrease of fibrinogen is an early predictor of the severity of postpartum hemorrhage. *Journal of Thrombosis and Hemostasis*. 2022;**5**(2):266-273. Available from: <https://pubmed.ncbi.nlm.nih.gov/17087729/>
- [29] Cortet M, Deneux-Tharoux C, Dupont C, Colin C, Rudigoz RC, Bouvier-Colle MH, et al. Association between fibrinogen level and severity of postpartum haemorrhage: Secondary analysis of a prospective trial. *British Journal of Anaesthesia*. 2012;**108**(6):984-989. Available from: <https://pubmed.ncbi.nlm.nih.gov/22490316/>
- [30] Collins PW, Lilley G, Bruynseels D, Laurent DBS, Cannings-John R, Precious E, et al. Fibrin-based clot formation as an early and rapid biomarker for progression of postpartum hemorrhage: A prospective study. *Blood*. 2014;**124**(11):1727-1736. Available from: <https://pubmed.ncbi.nlm.nih.gov/25024304/>

- [31] van der Bom JG. Viscoelastometric testing, fibrinogen and transfusion during post-partum haemorrhage. *British Journal of Anaesthesia*. 2017;**119**(3):352-353. Available from: <https://pubmed.ncbi.nlm.nih.gov/28969322/>
- [32] Szecsi PB, Jørgensen M, Klajnbard A, Andersen MR, Colov NP, Stender S. Haemostatic reference intervals in pregnancy. *Thrombosis and Haemostasis*. 2022;**103**(4):718-727. Available from: <https://pubmed.ncbi.nlm.nih.gov/20174768/>
- [33] Fuller AJ, Bucklin B. Blood component therapy in obstetrics. *Obstetrics and Gynecology Clinical North America*. 2007;**34**(3):443-458. Available from: <https://pubmed.ncbi.nlm.nih.gov/17921009/>
- [34] A mathematical model for fresh frozen plasma transfusion strategies during major trauma resuscitation with ongoing hemorrhage - PubMed [Internet]. [cited 2022 Dec 5]. Available from: <https://pubmed.ncbi.nlm.nih.gov/16417053/>
- [35] Allard S, Green L, Hunt BJ. How we manage the haematological aspects of major obstetric haemorrhage. *British Journal of Haematology*. 2014;**164**(2):177-188. Available from: <https://onlinelibrary.wiley.com/doi/full/10.1111/bjh.12605>
- [36] Ahmed S, Harrity C, Johnson S, Varadkar S, Mcmorrow S, Fanning R, et al. The efficacy of fibrinogen concentrate compared with cryoprecipitate in major obstetric haemorrhage--an observational study. *Transfusion Medical*. 2012;**22**(5):344-349. Available from: <https://pubmed.ncbi.nlm.nih.gov/22994449/>
- [37] Nuttall GA, Brost BC, Connis RT, Gessner JS, Harrison CR, Miller RD, et al. Practice guidelines for perioperative blood transfusion and adjuvant therapies: An updated report by the American Society of Anesthesiologists Task Force on Perioperative Blood Transfusion and Adjuvant Therapies. *Anesthesiology*. 2006;**105**(1):198-208. Available from: <https://pubmed.ncbi.nlm.nih.gov/16810012/>
- [38] Lavigne-Lissalde G, Aya AG, Mercier FJ, Roger-Christoph S, Chauleur C, Morau E, et al. Recombinant human FVIIa for reducing the need for invasive second-line therapies in severe refractory postpartum hemorrhage: a multicenter, randomized, open controlled trial. *Journal of Thrombosis and Haemostasis*. 2015;**13**(4):520-529. Available from: <https://pubmed.ncbi.nlm.nih.gov/25594352/>
- [39] Likis FE, Sathe NA, Morgans AK, Hartmann KE, Young JL, Carlson-Bremer D, et al. Management of Postpartum Hemorrhage. 2015 [cited 2022 Dec 5]. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK294465/>
- [40] Ferrara A, MacArthur JD, Wright HK, Modlin IM, McMillen MA. Hypothermia and acidosis worsen coagulopathy in the patient requiring massive transfusion. *American Journal of Surgery*. 1990;**160**(5):515-518. Available from: <https://pubmed.ncbi.nlm.nih.gov/2240386/>